saronis. FCC RF Test Report

Report No. : FG5D0806-02A

Occupied Bandwidth

Mode GSM850

Mod. GSM EDGE class 8
Lowest CH 0.244 0.234
Middle CH 0.243 0.238
Highest CH 0.243 0.236

Mode GSM1900

Mod. GSM EDGE class 8
Lowest CH 0.244 0.238
Middle CH 0.244 0.238
Highest CH 0.245 0.236

Mode WCDMA Band V WCDMA Band Il WCDMA Band IV

Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.17 4.18 4.18
Middle CH 4.15 4.17 4.18
Highest CH 4.14 4.18 4.17
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saronis. FCC RF Test Report

Report No. : FG5D0806-02A

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

o o
v v
Ref Level 39.20 dBm  Offset 14.20 dB  RBW 10 kHz Ref Level 39.20 dBm  Offset 14.20 dB  RBW 10 kHz
o ALt 35d8  SWT 189.6 s & VBW 30 kHz  Mode Auto FFT o ALt 35d8  SWT 189.6 s & VBW 30 kHz  Mode Auto FFT
(@ 1Pk Max (@ 1Pk Max
Mi[1] 29.77 dBm| M1 27.38 dBm|
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CF 824.2 MHz 1001 pts Span 1.0 MHz CF 824.2 MHz 1001 pts Span 1.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 824,212 MHz 29,77 dém M1 1 824.2629 MHz 27.38 dém
T 1 824,078122 MHz 16.17 dém Oce Bw 243.756243756 kHz T 1 824,082118 MHz 12,96 deém Oce Bw 233.766233766 kHz
T2 1 624.321878 MHz 15.88 d8m T2 1 624.315884 MHz 12.44 d8m
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Middle Channel

Middle Channel
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Ref Level 39.20 dBm  Offset 14.20 dB  RBW 10 kHz Ref Level 39.20 dBm  Offset 14.20 dB  RBW 10 kHz
o att 3508 SWT  189.6 s @ VBW 30 khz _ Mode Auto FFT o att 3508 SWT  189.6 s @ VBW 30 khz _ Mode Auto FFT
(@ 17k Max (@ 17k Max
—mi1] 29.55 dBm| M) 25.97 dBm)|
& '3 836.467900 MHz| = 836.333100 MHz
242.757242757 kHz| ,“w Occ Bw 237.762237762 kHz|
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CF 836.4 MHz 1001 pts Span 1.0 MHz CF 836.4 MHz 1001 pts Span 1.0 MHz
Marker arker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result | Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 836.4679 MHz 29,55 dém M1 1 836.3331 MHz 25,97 dém
T1 1 836.279121 MHz 15.81 dém Oce Bw 242.757242757 kHz T1 1 836.28012 MHz 11.98 deém Oce Bw 237.762237762 kHz
T2 1 636.521878 MHz 15.79 d8m T2 1 636.517882 MHz 10.91 d8m
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J G

Date: 13.DEC.2015 14:27:53

Highest Channel

Highest Channel
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Ref Level 30.20 d8m  Offset 14.20 08 RBW 10 khz Ref Level 30.20 d8m  Offset 14.20 08 RBW 10 khz
o ALt 35d8  SWT 189.6 s w VBW 30 kHz  Mode Auto FFT o ALt 35d8  SWT 189.6 s w VBW 30 kHz  Mode Auto FFT
(@ 17k Max (@ 17k Max
mil1] 30.26 dBm)| mil1] 27.14 dBm)|
30 - L0 848.809000 MHz| 30 M 848.862900 MHz|
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CF 848.8 MHz 1001 pts Span 1.0 MHz CF 848.8 MHz 1001 pts Span 1.0 MHz
Marker arker
Type | Ref | Tre | X-value | Y-value | __Function | Function Result | Type | Ref | Tre | X-value | Y-value | __Function | Function Result |
M1 1 848,800 MHz 30.26 dém M1 1 848.8629 MHz 27.14 dém
T1 1 848.679121 MHz 16.26 dm Occ Bw 242.757242757 kHz T1 1 848.681119 MHz 12,67 dém Occ Bw 235.764235764 kHz
T2 1 848.921878 MHz 16.25 d8m T2 1 848.916863 MHz 11.78 d8m
w
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SPORTON LAB.

FCC RF Test Report

Report No. : FG5D0806-02A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

o o
v v
Ref Level 30.80 d8m  Offset 14.80 d8  RBW 10 khz Ref Level 30.80 d8m  Offset 14.80 d8  RBW 10 khz
o ALt 35d8  SWT 189.6 s « VBW 30 kHz  Mode Auto FFT o ALt 35d8  SWT 189.6 s « VBW 30 kHz  Mode Auto FFT
(@ 17k Max (@ 17k Max
Ml 27.22 dBm)| M1 25.29 dBm)|
o o 1.850200000 GHz| o 1.850262900 GHz|
AR TN Occ Bw 243.756243756 kHz| 2 ’l‘\ocr Bw 237.762237762 kHz|
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CF 1.8502 GHz 1001 pts Span 1.0 MHz CF 1.8502 GHz 1001 pts Span 1.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 18502 GHz 27,22 dém M1 1 1.8502629 GHz 25,29 dém
T1 1 1.85007812 GHz 13.67 d8m Occ Bw 243.756243756 kHz T1 1 1.85008012 GHz 10.40 d8m Occ Bw 237.762237762 kHz
T2 1 1.85032188 GHz 13.47 d8m T2 1 1.85031788 GHz .46 dBm
i J T - 7 C g
Date: 13.DEC2015 151919 Date: 13.DEC2015 16:03:48
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Ref Level 30.80 d8m  Offset 14.80 d8  RBW 10 khz Ref Level 30.80 d8m  Offset 14.80 d8  RBW 10 khz
o ALt 35d8  SWT 189.6 s & VBW 30 kHz  Mode Auto FFT o ALt 35d8  SWT 189.6 s & VBW 30 kHz  Mode Auto FFT
(@ 17k Max (@ 17k Max
M 27.21 dBm)| M) 2+.94 dBm)|
30 di M1 1.880067900 GHz| 30 di 1.880061900 GHz|
AL Occ Bw 243.756243756 kHz| , Occ Bw 237.762237762 kHz|
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CF 1.88 GHz 1001 pts Span 1.0 MHz CF 1.88 GHz 1001 pts Span 1.0 MHz
Marker arker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result | Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 18800679 GHz 27.21 dém M1 1 18800619 GHz 24,94 dém
T1 1 1.87987812 GHz 13.45 d8m Occ Bw 243.756243756 kHz T1 1 1.87988112 GHz 10.47 dm Occ Bw 237.762237762 kHz
T2 1 1.88012188 GHz 14.03 d8m T2 1 1.88011888 GHz 10.06 d8m
)i ] TR W )i
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Highest Channel

Highest Channel

o o
v v
Ref Level 30.80 d8m  Offset 14.80 d8  RBW 10 khz Ref Level 30.80 d8m  Offset 14.80 d8  RBW 10 khz
o ALt 35d8  SWT 189.6 us w VBW 30 kHz  Mode Auto FFT o ALt 35d8  SWT 189.6 us w VBW 30 kHz  Mode Auto FFT
(@ 17k Max (@ 17k Max
mil1] 26.95 dBm)| mil1] 25.03 dBm|
304 M1 1.909866900 GHz| 304 1.909861900 GHz|
|, X OEEBW 244.755244755 kHz| y_ Oce Bw 235.764235764 kHz|
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CF 1.9098 GHz 1001 pts Span 1.0 MHz CF 1.9098 GHz 1001 pts Span 1.0 MHz
Marker arker
Type | Ref | Tre | X-value | Y-value | __Function | Function Result | Type | Ref | Tre | X-value | Y-value | __Function | Function Result |
M1 1 1.9098669 GHz 26.95 dém M1 1 19098619 GHz 265,03 dém
T1 1 1.90967712 GHz 13.06 dam Occ Bw 244755244755 kHz T1 1 1.90968112 GHz 10.56 dam Occ Bw 235.764235764 kHz
T2 1 1.90992188 GHz 13.11 d8m T2 1 1.90991688 GHz 9.74 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG5D0806-02A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

o
v
Ref Level 30.00 dém Offset 14.20 d& RBW 100 kHz Ref Level 30.00 dém Offset 14.80 di RBW 100 kHz
o ALt 30de  SWT 37.9 s @ VBW 300 kHz  Mode Auto FFT o Att 30d8  SWT 37.9 ys & VBW 300 kHz  Mode Auto FFT
@ 1Pk Max @ 1Pk Max
mi[1] 18.23 dBm)| mi[1]) 17.61 dBm)
20 M1 826.97900 MHz| 20 M1 1.85300900 GHz
B = Ao | TN 95 uumt\ 1.165834166 MHz| el ”’\,M\CEE);«\,\‘ 4.175824176 MHz
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CF 826.4 MHz 1001 pts Span 10.0 MHz CF 1.8524 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value |___Y-value | Function | Function Result | Type | Ref | Tre | X-value |___Y-value | Function | Function Result |
M1 | 826,979 MHz 18.23 dem M1 1 1.853009 GHz 17.61 dém
T1 1 824.32208 MHz 8.87 dém Occ Bw 4.165834166 MHz T1 1 1.8503121 GHz 8.84 d8m Occ Bw 4.175824176 MHz
T2 1 828.48791 MHz 8.86 dBm T2 1 1.8544879 GHz 8.36 dBm
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Middle Channel

Middle Channel

o o
v v
Ref Level 30.00 d8m  Offset 14.20d8  RBW 100 kHz Ref Level 30.00 d8m Offset 14.80d8  RBW 100 kHz
o ALt 30 de  SWT 37.9 s @ VBW 300 kHz  Mode Auto FFT o Att 30d8  SWT 37.9 ys & VBW 300 kHz  Mode Auto FFT
(@ 17k Max (@1Pk Max
M1[1] 17.93 dBm| m1[1] 17.48 dBm)|
20 M1 836.97900 MHz| 20 1.88061900 GHz
| ey K/‘“‘/"\\/Q\(E/u 4.145854146 MHz I [ P 4.165834166 MHz
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CF 836.4 MHz 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts Span 10.0 MHz
Marker arker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc| X-value | Y-value | _Function | Function Result |
M1 1 836.979 MHz 17.93 dém M1 1 1.880619 GHz 17.48 dém
T1 1 834.31200 MHz 9.23 dém Occ Bw 4.145854146 MHz T1 1 1.8779121 GHz 9.49 dem Oce Bw 4.165834166 MHz
T2 1 838.45794 MHz .17 d8m T2 1 1.8820779 GHz 8.93 d8m
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Highest Channel

Highest Channel

o o
v v
Ref Level 30.00 d8m  Offset 14.20d8  RBW 100 kHz Ref Level 30.00 d8m Offset 14.80d8  RBW 100 kHz
o ALt 30 d8  SWT 37.9 s @ VBW 300 kHz  Mode Auto FFT o Att 30d8  SWT 37.9 s @ VBW 300 kHz  Mode Auto FFT
(@ 17k Max @1k Max
mi[1] 18.35 dBm)| mil1] 17.98 dBm|
20 M1 847.17900 MHz 20 M1 1.90817900 GHz
PV SPg o (-1 TN 4.135864136 MHz JUSURS SOSEP PP, 5;&\ 4.175824176 MHz|
TR f2 1 2
10 10 di at
7 S %
I \
0 f \ 0 [ \
-10 df ) \\ -10 df J \
-20d 20 d
X ViR AP
- ] o iy ™
N ¥ i i o A A > > Vind Ao amndn
50 20 d
-40 -40
50d 50
60 -60
CF 846.6 MHZ 1001 pts Span 10.0 MHz CF 1.9076 GHz 1001 pts Span 10.0 MHz
Marker arker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 847.179 MHz 18.35 dém M1 1 1.908179 GHz 17.98 dém
T1 1 844.53207 MHz 8.16 dem Occ Bw 4.135864136 MHz T1 1 1.9085021 GHz .43 dem Oce Bw 4.175824176 MHz
T2 1 848.66793 MHz 8.86 d8m T2 1 1.9096773 GHz 8.48 d8m
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saronis. FCC RF Test Report

Report No. : FG5D0806-02A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

=
Ref Level 30.00 dém Offset 14.80 d& RBW 100 kHz
o ALt 30de  SWT 37.9 s @« VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
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CF 1.7124 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value |___Y-value | Function | Function Result |
M1 1 1.711521 GHz 18.39 dém
3 1 1.7103121 GHz 9.53 d8m Occ Bw 4,175824176 MHz
T2 1 1.7144879 GHz 9.34 dBm
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Middle Channel

Spectrum

(=)

Ref Level 30.00 dém Offset 14.80 d&  RBW 100 kHz
fo_Att 30d8  SWT  37.9 s @ VBW 300 kHz _ Mode Auto FET
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Marker
Type | Ref | Tre | X-value | Y-value | _Function | Function Result |
M1 1 1.733179 GHz 18.15 dam
Tk 1 1.7305121 GHz 9.00 d8m Occ Bw 4,175824176 MHz
T2 1 1,7346879 GHz .38 d8m
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Ref Level 30.00 d8m  Offset 14.80d8  RBW 100 kHz
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(@ 17k Max
mir1] 19.36 dBm)|
20 1 1.75173100 GHz
e PRy e TN 4.165634166 MHz
10 = =
/ \
L i
a0 f i
j &
oAV AAS N\l A ann
D acs 0
v
-40
50
60
CF 1.7526 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result |
M1 1 1.751731 GHz 19.36 dam
T 1 1.7505021 GHz 9.99 d8m Occ Bw 4,165834166 MHz
T2 1 1.754667 GHz .44 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG5D0806-02A

Conducted Band Edge

GSM850 (GSM)

Lowest Band Edge

Highest Band Edge

Date: 13.DEC.2015 11:15:30
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Spectrum ozx|(] Spectrum v
Ref Level 29.20 dBm Offset 14.20 d& Mode Auto Sweep Ref Level 29.20 dBm  Offset 14.20 dB Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
@1 Max (@1 Max
Limit fheck PABS URIRHE CHBEKABS
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Start 820.0 MHz 2003 pts Stop 824.5 MHz Start 848.5 MHz 2003 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | __PowerAbs | ALimit
820.000 MHz 823.000 MHz 100.000 kHz 822,99251 MHz -49.01 dém -36.01 d8 848.500 MHz 849.000 MHz 10,000 kHz 848.86776 MHz 22,18 dBm -12.82 dB
823.000 MHz 824.000 MHz 3.000 kHz 823,98902 MHz -18.60 dém -5.60 dB 849,000 MHz 850.000 MHz 3,000 kHz 849.02096 MHz -17.75 dBm -4.75 dB
824.000 MHz 824,500 MHz 10.000 kHz 824.18313 MHz 21.56 dBm -13.44 dB 850.000 MHz 855,000 MHz 100,000 kHz 850,05245 MHz -48.65 dBm -35.65 dB
Y Nig
( JU ) QI ( )| ) LT —

Date: 13.DEC.2015 11:16:57

GSM850 (EDGE class 8)

Lowest Band Edge

Highest Band Edge

Spectrum # o || spectrum %
Ref Level 29.20 dBm Offset 14.20 d8 Mode Auto Sweep Ref Level 29.20 dBm  Offset 14.20 dB Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
@1 Max @1 Max
Limit ¢heck PABS _SPURIRIHE CHBEKABS PABS
20 dbie _BPURIOUS LINE ABS PABS ; 20 mw PURIOUS_LINE_ABS PABS
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[spurious Emissions Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | __Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
820.000 MHz 823.000 MHz 100.000 kHz 822,88761 MHz -37.10 dém -24.10 d8 848.500 MHz 849,000 MHz 10,000 kHz 548.72004 MHZ 19.61 dbm ~15.10 dB
823.000 MHz 824.000 MHz 3.000 kHz 823,07904 MHz -23.02 dém -10.02 d8 849,000 MHz 850,000 MHz 3.000 kHz 849.02205 MHz -20.39 dBm ~7.39 dB
824.000 MHz 824.500 MHz 10.000 kHz 824.13024 MHz 22.02 d8m -12.98 dB 850.000 MHz 855.000 MHz 100,000 kHz 850.34216 MHz -37.31 dBm -24.31 dB
! aig
( ] ) QI v ( )| J QTN wa
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SPORTON LAB.

FCC RF Test Report

Report No. : FG5D0806-02A

GSM1900 (GSM)

Lowest Band Edge

Highest Band Edge

14.80 dB Mode Auto Sweep

Spectrum
Ref Level 29.80 dBm

Offset 14.80 d& Mode Auto Sweep

Ref Level 29.80 dem  Offset
SGL Count 50/50 SGL Count 50/50
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Limit ¢heck PABS 6 CHYEKABS, PABS
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __PowerAbs | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84896 GHz -39.61 dém -26.61 d 1.900 GHz 1,010 GHz 10.000 kHz 1.90979 GHz 21,00 dBm -13.91 dB
1.849 GHz 1.850 GHz 3.000 kHz 1.85000 GHz -19.74 dém -6.74 dB 1,910 GHz 1,011 GHz 3,000 kHz 1,01002 GHz -21,97 dBm -8.97 d
1.850 GHz 1.851 GHz 10.000 kHz 1.85021 GHz 21.62 dBm -13.38 dB 1.911 GHz 1,915 GHz 1.000 MHz 1,91100 GHz -39.15 dBm -26.15 dB
Y Nig
] QNI wa [ ) ) LT —
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Date: 13.DEC.2015 15:23:14

GSM1900 (E

DGE class 8)

Lowest Band Edge

Highest Band Edge

Spectrum r-%' Spectrum
Ref Level 29.80 dém Offset 14.80 d& Mode Auto Sweep Ref Level 29.80 dém Offset 14.80 dB Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
@1 Max @1 Max
Limit ¢heck PABS _SPURIRIE CHYEKABS PABS
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Start 1.845 GHz 2503 pts Stop 1.8505 GHz ||| start 1.9095 GHz 2503 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
1.845 GHz 1.649 GHz 1.000 MHz 1.84892 GHz -40.46 dBm -27.46 d8 1.909 GHz 1.910 GHz 10,000 kHz 1.90974 GHz 19.95 dBm -15.05 dB
1.849 GHz 1.850 GHz 3.000 kHz 1.84998 GHz -27.44 dBm -14.44 dB 1.910 GHz 1.911 GHz 3.000 kHz 1.91003 GHz Z27.08 dbm -14.08 dB
3,850 GHa L850 GHE 10.000 kHz 1.85026 GHz 19.36 dBm -15.64 dB 1.911 GHz 1,915 GHz 1.000 MHz 191137 GHz -40.30 dBm -27.30 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG5D0806-02A

WCDMA Band V (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

Spectrum J# u%’ Spectrum
Ref Level 29.20 dBm Offset 14.20 d& Mode Auto Sweep Ref Level 29.20 dBm  Offset 14.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr AVgPWr
Limit ¢heck PABS |_SPURIRIWE CHBEKABS
20 ghife—_$PURIOUS LINE ABS PABS 20 dl»iu? PURIOUS LINE _ABS
10d
0 dBy
/ X \
Al -1q/ee
S_LINE_ABS_ | / \ \
/ Ul \
0 d
 — ol )
-40d
s0d
-60d
Start 820.0 MHz 2503 pts Stop 829.0 MHz Start 844.0 MHz 2503 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
820.000 MHz 823.000 MHz 100.000 kHz 822.,54895 MHz -31.72 dém -18.72 d8 844.000 MHz 849.000 MHz 100,000 kHz 847.47403 MHz 6.52 dBm -28.48 dB
823.000 MHz 824.000 MHz 50.000 kHz 823,96307 MHz -30.03 dém -17.03 d8 849,000 MHz 850.000 MHz 50,000 kHz 849.02495 MHz -33.10 dBm -20.10 dB
824.000 MHz 829.000 MHz 100.000 kHz 827.81369 MHz 6.57 dém -28.43 dB 850.000 MHz 855,000 MHz 100,000 kHz 850,14236 MHz -36.41 dBm -23.41 dB
-~
G .
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WCDMA Band Il (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

Spectrum J#
Ref Level 29.80 dBm Offset 14.80 d8 Mode Auto Sweep Ref Level 29.80 dBm  Offset 14.80 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIRIE CHYEKABS PABS
_$PURIOUS_LINE_ABS_ PABS 20 d[‘ine _$PURIOUS_LINE_ABS_ PABS
10 di
0 deg
) \
/ N || I 7
US_LINE_ABS_ 1 / \ \
- -20 de
MMM ) \'\ 30 dl S
-40d \'\—
50 d
60 d
Start 1.845 GHz 2503 pts Stop 1.855 GHz || 'start 1.905 GHz 2503 pts Stop 1.915 GHz
|Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84883 GHz -21.61 d8m -8.61d8 1.905 GHz 1.910 GHz 100,000 kHz 1.90605 GHz 7.31 dém -27.69 dB
1.849 GHz 1.850 GHz 50.000 kHz 1,84997 GHz -29.89 dém -16.89 dB 1,910 GHz 1.911 GHz 50,000 kHz 1.91003 GHz -32.34 dBm -19.34 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85149 GHz S.53 dBm -29.47 d8 1.911 GHz 1,915 GHz 1,000 MHz 1,91122 GHz -25.23 dBm -12.23 dB
T
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SPORTON LAB.

FCC RF Test Report

Report No. : FG5D0806-02A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

=)
ETT 8~ o) (7)|[(spectrum (=)
Ref Level 29.80 dBm  Offset 14.80 d& Mode Auto Sweep RefLevel 29.80 dBm  Offset 14.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit ¢heck _SPURIRWE CHBEKARS PABS
20 ghihe _FPURIOUS LINE ABS._ 20 ghine _$PURIOUS LINE_ABS PABS
10de 10d
| d \
od T / \ ode
-10d / -10/d \
| "SPURIOUS_LINE_ABS_ / \ \
MW [ \/ i
Mw ——— 0 :
-40 di »JAM
50 d s0d
-60 dB -60 d8
Start 1.705 GHz 2503 pts Stop 1.715 GHz Start 1.75 GHz 2503 pts Stop 1.76 GHz
[Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
1.705 GHz 1.709 GHz 1.000 MHz 1.70894 GHz -19.52 dém -6.52 dB 1.750 GHz 1.755 GHz 100,000 kHz 1.75173 GHz 6.38 dBm -28.62 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.70983 GHz -30.36 dBm -17.36 dB 1.755 GHz 1.756 GHz 50,000 kHz 1,75516 GHz -36.79 dBm -23.79 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71104 GHz 6.95 dBm -28.05 dB 1.756 GHz 1,760 GHz 1.000 MHz 1,75631 GHz -28.02 dBm -15.02 dB
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saronis. FCC RF Test Report

Report No. : FG5D0806-02A

Conducted Spurious Emission

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.20 dm  Offset 14.20 di
SGL Count 10/10

Mode Auto Sweep

Spectrum

Ref Level 24.20 dm  Offset 14.20 di
SGL Count 10/10

Mode Auto Sweep

@1 Max @1 Max
20 dbHAL {heck PARS 20 dbHAL {heck PARS
Line _$PURIOUS_ ) INE_ABS PABS Line _$PURIOUS_ ) INE_ABS PABS
10 10
0 0
-30 d
S0
-60 -60
-70 di -70 di
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit |
30.000 MHz 820.000 MHz 1.000 MHz 707.67866 MHz -34,43 dém -21,43 d8 30.000 MHz 820.000 MHz 1.000 MHz 797.29885 MHz -34,22 dBm -21,22 d8
855.000 MHz 1.000 GHz 1,000 MHz 930.32609 MHz -33.65 dém -20.65 d8 855.000 MHz 1.000 GHz 1,000 MHz 910.18116 MHz -33.09 dém -20.09 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.74001 GHz -32,14 deém -19.14 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.96163 GHz -33.17 dém -20.17 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.93476 GHz -29,28 dam -16.28 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.66329 GHz -28,81 dam -15.81 d8
7.000 GHz 9.000 GHz 1,000 MHz 8.78365 GHz -33.84 d8m -20.84 d8 7.000 GHz 9.000 GHz 1,000 MHz 8.04549 GHz -34.20 d8m -21.20 d8
) J ) J
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Middle Channel

Middle Channel

Spectrum

Ref Level 24.20 dm  Offset 14.20 di Mode Auto Sweep
SGL Count 10/10

(@1 Max

20 dbifnit Gheck PARS
Line _$PURIOUS_} INE_ABS PABS

10

o

Spectrum
Ref Level 24.20 dém  Offset 14.20 B Mode Auto Sweep
SGL Count 10/10
(@1 Max
20 dbifnit Gheck PARS
Line _$PURIOUS_} INE_ABS PABS
10
o

60 -0
-70d -70d
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit |
30.000 MHz 820.000 MHz 1.000 MHz 181.01199 MHz 34,46 dBm -21,46 d8 30.000 MHz 820.000 MHz 1.000 MHz 304.19040 MHz -33,72 dém -20.72 d8
855.000 MHz 1.000 GHz 1,000 MHz 986.63043 MHz -33.38 dém -20.38 d8 855.000 MHz 1.000 GHz 1.000 MHz 858.29710 MHz -32.05 deém -19.05 de
1.000 GHz 3.000 GHz 1.000 MHz 2.90764 GHz -32,03 dem -19.93 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.66342 GHz -32,60 dam -19.60 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.81927 GHz -28,44 dam -15.44 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.67279 GHz -28,79 dam -15.79 d8
7,000 GHz 9.000 GHz 1,000 MHz 7.04812 GHz -34.05 d8m -21.05 d8 7,000 GHz 9.000 GHz 1,000 MHz 7.39758 GHz -34.23 d8m -21.23 d8
) J ) J [T
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Highest Channel

Highest Channel

Spectrum

Ref Level 24.20 dém  Offset 14.20 di
SGL Count 10/10

Mode Auto Sweep

Spectrum o

Ref Level 24.20 dm  Offset 14.20 di Mode Auto Sweep
SGL Count 10/10

@1 Max @1 Max
20 dbHL heck PAES 20 dbHL heck PARS
Line _§PURIOUS_| INE_ABS PAES Line _§PURIOUS_| INE_ABS PAES
10 10
0 0
304
-0
-60 -60
-70 di -70 di
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit |
30.000 MHz 820.000 MHz 1.000 MHz 480.66717 MHz -33,73 dém -20.73 d8 30.000 MHz 820.000 MHz 1.000 MHz 205.48976 MHz -34,53 dém -21,53 d8
855.000 MHz 1.000 GHz 1,000 MHz 950.54348 MHz -34.51 dém -21.51d8 855.000 MHz 1.000 GHz 1,000 MHz 991.63043 MHz -33,39 dém -20.39 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.59518 GHz -32,82 dém -19.82 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.48869 GHz -32,35 dém -19.35 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.21835 GHz -29.38 dam -16.38 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.80877 GHz -28,57 dam -15.57 d8
7.000 GHz 9.000 GHz 1,000 MHz 8.88839 GHz -34.32 d8m -21.32 d8 7.000 GHz 9.000 GHz 1,000 MHz 8.14598 GHz -33.46 dem -20.46 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG5D0806-02A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.80 dBm
SGL Count 10/10

Offset 14.80 db Mode Auto Sweep

(@1 Max

20 dbifnit Gheck PAES
Line _$PURIOUS_} INE_ABS PABS

10

0

Spectrum

Ref Level 24.80 dBm
SGL Count 10/10

Offset 14.80 db Mode Auto Sweep

(@1 Max

20 dbifnit Gheck PAES
Line _$PURIOUS_} INE_ABS PABS

10

0

-50 d -50 d
-60 di -60 di
70d 70d
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Ppower Abs ALimit | Rangelow | Rangeup | RBW | Frequency | __poweraAbs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 627.46377 MHz -33,72 dém -20,72 d8 30.000 MHz 1.000 GHz 1,000 MHz 627.46377 MHz -33,72 dém -20,72 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.43686 GHz -33,23 dém -20.23 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.43686 GHz -33,23 dém -20.23 d8
1.915 GHz 3.000 GHz 1,000 MHz 2.83205 GHz -31.92 dém -18.92 d8 1.915 GHz 3.000 GHz 1,000 MHz 2.83205 GHz -31.92 dém -18.92 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.87327 GHz -27,95 dem -14.95 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.87327 GHz -27,95 dem -14.95 d8
7.000 GHz 13.600 GHz 1,000 MHz 12.27609 GHz -32,73 dém -19.73 d& 7.000 GHz 13.600 GHz 1,000 MHz 12.27609 GHz -32,73 dém -19.73 d&
13.600 GHz 19.100 GHz 1,000 MHz 16.89945 GHz -32.49 d8m -13.49 d8 13.600 GHz 19.100 GHz 1,000 MHz 16.89945 GHz -32.49 d8m -13.49 d8
~ ] T % )i ] (1
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Middle Channel

Middle Channel

Spectrum

Ref Level 24.80 dBm
SGL Count 10/10

Offset 14.80 db Mode Auto Sweep

(@1 Max

20 gbinit §heck PARS
Line _$PURIOUS_} INE_ABS PABS

10

0

-10

SPURIOUS_LINE_ABS_

Spectrum

Ref Level 24.80 dBm
SGL Count 10/10

Offset 14.80 db Mode Auto Sweep

(@1 Max

20 gbinit §heck PARS
Line _$PURIOUS_} INE_ABS PABS

10

0

-10

SPURIOUS_LINE_ABS_

-50 d -50 d
-60 d -60 d
70d 70d
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequenc |__Power Abs ALimit | Rangelow | Rangeup | RBW | Frequenc |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 952.25137 MHz -32,86 dem -19.86 d8 30.000 MHz 1.000 GHz 1,000 MHz 952.25137 MHz -32,86 dem -19.86 d8
1,000 GHz 1.845 GHz 1.000 MHz 1.07073 GHz -34,36 d8m -21,36 d8 1,000 GHz 1.845 GHz 1.000 MHz 1.07073 GHz -34,36 d8m -21,36 d8
1.915 GHz 3.000 GHz 1,000 MHz 2.82500 GHz -32.35 dém -19.35 d8 1.915 GHz 3.000 GHz 1,000 MHz 2.82500 GHz -32.35 dém -19.35 de
3.000 GHz 7.000 GHz 1.000 MHz 6.77078 GHz -28,56 dam -15.56 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.77078 GHz -28,56 dam -15.56 d8
7.000 GHz 13.600 GHz 1,000 MHz 11.88907 GHz -33,32 dam -20.32 d8 7.000 GHz 13.600 GHz 1,000 MHz 11.88907 GHz -33,32 dam -20.32 d8
13.600 GHz 19.100 GHz 1,000 MHz 16.58138 GHz -30.49 dem -17.49 d8 13.600 GHz 19.100 GHz 1,000 MHz 16.58138 GHz -30.49 dem -17.49 d8
) J ) J Tn
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Highest Channel

Highest Channel

Spectrum

Ref Level 24.80 dBm
SGL Count 10/10

Offset 14.80 db Mode Auto Sweep

(@1 Max

20 dbifnit Gheck PAES
Line _$PURIOUS_} INE_ABS PABS

10

0

Spectrum

Ref Level 24.80 dBm
SGL Count 10/10

Offset 14.80 db Mode Auto Sweep

(@1 Max

20 dbifnit Gheck PAES
Line _$PURIOUS_} INE_ABS PABS

10

0

)i J
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-50 d -50 d
-60 di -60 di
=70 d -70 di
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | |__Power Abs ALimit | Rangelow | Rangeup | RBW | |__Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 944.01049 MHz -33.20 dém -20,20 d8 30.000 MHz 1.000 GHz 1,000 MHz 944.01049 MHz -33.20 dém -20,20 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.57579 GHz -34,20 d8m -21,28 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.57579 GHz -34,20 d8m -21,28 d8
1,915 GHz 3.000 GHz 1.000 MHz 2.72844 GHz -31.98 deém -18.98 de 1,915 GHz 3.000 GHz 1.000 MHz 2.72844 GHz -31.98 deém -18.98 de
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -28.,42 dem -15.42 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -28.,42 dem -15.42 d8
7.000 GHz 13.600 GHz 1,000 MHz 11.19188 GHz -33,81 dam -20,81 d8 7.000 GHz 13.600 GHz 1,000 MHz 11.19188 GHz -33,81 dam -20,81 d8
13.600 GHz 19.100 GHz 1,000 MHz 16.82768 GHz -32.11 d8m -19.11 d8 13.600 GHz 19.100 GHz 1,000 MHz 16.82768 GHz -32.11 d8m -19.11 d8
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SPORTON LAB.

FCC RF Test Report

Report No. :

FG5D0806-02A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.20 dBm
SGL Count 10/10

Offset 14.20 db Mode Auto Sweep

Spectrum

Ref Level 24.80 dém
SGL Count 10/10

Offset 14.80 d& Mode Auto Sweep
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Date: 13 DEC 2015 16:34:29

@1 Max (@1 Max
20 dbiit fheck PARS 20 gbifit Gheck PAES
Line _§PURIOUS_| INE_ABS PAES Line _§PURIOUS_| INE_ABS pABS
10 10d
0 0
-10
TOU: | SPURIOUS_LINE_ABS_
20 d
30
-50 di
60 d
-60
70
704
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Range Low | Rangeup | RBW | Frequency |__Ppowerabs | ALimit |
Rangelow | Rangeup | RBW. | Frequencs | Powerabs | Atimit | 30.000 MHz 1.000 GHz 1,000 MHz 887.77861 MHz -38.46 dém -25.46 d8
30.000 MHz 820.000 MHz 1.000 MHz 534.36032 MHz -33.96 dém -26.96 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.75822 GHz -39.60 dem -26.60 dB
855.000 MHz 1.000 GHz 1.000 MHz 911.63043 MHz -38.72 dém -25.72 dB 1.915 GHz 3.000 GHz 1.000 MHz 2.75624 GHz -38.20 dém -25,20 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.64417 GHz -39,19 dem -26.19 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.64629 GHz -34,37 dém -21.37 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.97925 GHz -35,24 dam 22,24 d8 7.000 GHz 13.600 GHz 1,000 MHz 11.22488 GHz -36.84 dam -23.84 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.91964 GHz -36.10 d8m -23.10 d8 13.600 GHz 19.100 GHz 1.000 MHz 18.31807 GHz -33.28 d8m -20.28 d8
~ ~
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Middle Channel

Middle Channel

Spectrum

Ref Level 24.20 dBm
SGL Count 10/10

Offset 14.20 d Mode Auto Sweep

20 dbiait fheck I

Line _§PURIOUS_} INE_ABS,

Spectrum

Ref Level 24.80 dBm
SGL Count 10/10

Offset 14.80 di Mode Auto Sweep

20 gbinit ¢heck PAES
Line _$PURIOUS_| INE_ABS,
10d
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-10

"SPURIOUS_LINE_ABS_
20 d

-30
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-50 di
60 di
-60
=70 di
-70 di !
Start 30.0 MHz 48006 pts SQEE 19.1 GHz
Start 30.0 MHz 28005 pts St_nE 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW i Frequency |___Ppowerabs | ALimit
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 918.80310 MHz -38.55 dém -25.55 d8
30.000 MHz 820.000 MHz 1,000 MHz 727.81359 MHz -39.18 dBm -26.18 dB 1,000 GHz 1.845 GHz 1.000 MHz 1.81016 GHz -39.39 dém -26.39 dB
855.000 MHz 1.000 GHz 1,000 MHz 962.21014 MHz -38.68 dém -25.68 d8 1.915 GHz 3.000 GHz 1,000 MHz 2.65359 GHz -37.59 dém -24.59 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.60567 GHz -37.93 d8m -24.93 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.54081 GHz -33.68 d8m -20.68 d&
3,000 GHz 7.000 GHz 1,000 MHz 6.71079 GHz -34.58 dém -21.58 de 7.000 GHz 13.600 GHz 1,000 MHz 11.31680 GHz -36.84 deém -23.84 d8
7.000 GHz 9.000 GHz 1.000 MHz 8.52643 GHz -37.29 dBm -24.29 dB 13.600 GHz 19.100 GHz 1.000 MHz 17.90442 GHz -33.77 dém -20.77 d8
g ~
J ]

Highest Channel

Highest Channel

ectrum

Ref Level 24.20 dBm
SGL Count 10/10

Offset 14.20 db Mode Auto Sweep

Spectrum

Ref Level 24.80 dém
SGL Count 10/10

Offset 14.80 di Mode Auto Sweep

Date 13.DEC 2015 17:01:50

Date: 13.DEC 2015 16:36:59

@1 Max @1 Max
20 dbiit qheck PARS 20 dbiit §heck PAR:
Line _§PURIOUS_| INE_ABS PAES Line _§PURIOUS_| INE_ABS PAES
10 10d
0 0
aud -30
-50 df
“50 dBm
60 d
-60
70 d
04
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequencs |__Powerabs |  atimit | 30.000 MHz 1.000 GHz 1.000 MHz 338.51774 MHz -37.96 dem -24.96 d8
30.000 MHz 820.000 MHz 1.000 MHz 754.66017 MHz -38.71 dém -25.71d8 1.000 GHz 1.845 GHz 1.000 MHz 1.64125 GHz -38.99 dém -25.99 dB
855,000 MHz 1.000 GHz 1,000 MHz 867.13768 M -38.73 dém -25.73 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.72329 GHz -38.20 dém -25.20 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.98150 GHz -38.55 dem -25,55 d8 3,000 GHz 7.000 GHz 1.000 MHz 6.96175 GHz -34.69 dém -21.69 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.65079 GHz -34,51 dam -21,51 d8 7.000 GHz 13.600 GHz 1,000 MHz 13.29760 GHz -36,37 dam -23.37 d8
7.000 GHz 9.000 GHz 1,000 MHz 7.83677 GHz -37.01 dém -24.01 d8 13.600 GHz 19.100 GHz 1.000 MHz 18.27093 GHz -33.44 dBm -20.44 dB
w ~
J J THTTID o8
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saronis. FCC RF Test Report

Report No. : FG5D0806-02A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum
Ref Level 30.00 dBm  Offset 14.80 dé Mode Auto Sweep
SGL Count 10/10
(@1 Max
Limit Gheck
20 dbife—fPURIOUS | INE_ABS
10d
0

Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
RangeLow | Rangeup | RBW | Frequenc | __poweraAbs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 838.81809 MHz -39.18 dm -26.18 d8
1.000 GHz 1.708 GHz 1.000 MHz 1.35074 GHz -33.47 dém -26.47 dB
1.760 GHz 3.000 Gz 1.000 MHz 2.74746 GHz -37.89 dem -24,89 d8
3.000 GHz 7.000 GHz 1.000 MHz 4.72903 GHz -34,92 dam -21.92 da
7.000 GHz 13.600 GHz 1,000 MHz 13.45693 GHz -36.34 dém -23.34 de
13.600 GHz 18.000 GHz 1.000 MHz 16.85278 GHz -33.49 dém -20.49 d

(LT

J

Date: 13 DEC.2015 174657

Middle Channel

&)

Spectrum
Ref Level 30.00 dBm  Offset 14.80 dé Mode Auto Sweep
SGL Count 10/10
(@1 Max
Limit fheck
20 dbife—HPURIOUS }INE ABS
10d
0
20d
d
60
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequenc |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 723.93053 MHz -37.93 dém -24.53 d&
1,000 GHz 1.705 GHz 1,000 MHz 1.70165 GHz -40.06 dBm -27.06 d&
1.760 GHz 3.000 GHz 1.000 MHz 2.80744 GHz -37.86 dém -24.86 d8
3.000 GHz 7.000 GHz 1.000 MHz 5.72991 GHz -34,99 dém -21,99 de
7.000 GHz 13.600 GHz 1.000 MHz 11.15605 GHz -35,75 dém -22.75 d&
13.600 GHz 18.000 GHz 1.000 MHz 17.60104 GHz -33.58 dém -20.58 dB

J 1711 —

Date: 13 DEC2015 17:48:11

Highest Channel

&

Spectrum
Ref Level 30.00 dBm Offset 14.80 dB Mode Auto Sweep
SGL Count 10/10

@1 Max

Limit ¢heck

20 dbife_EPURIOUS |INE ABS
10 df
o

-30
S0 d
60
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 744.77511 MHZ -38,71 d8m -25.71d8
1.000 GHz 1.708 GHz 1.000 MHz 1.40887 GHz -33.48 dém -26.48 d8
1.760 GHz 3.000 GHz 1.000 MHz 2.80930 GHz -37.11 dém -24.11d8
3.000 GHz 7.000 GHz 1.000 MHz 6.70229 GHz -34,64 dam -21.64 d8
7.000 GHz 13.600 GHz 1,000 MHz 11.92961 GHz -35.76 dam -22,76 d8
13.600 GHz 18.000 GHz 1,000 MHz 17.90305 GHz -34.04 dém -21.04 d8

J 111 I—
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saronis. FCC RF Test Report

Report No. : FG5D0806-02A

Frequency Stability

Test Conditions Middle Channel G(SG'\S\?;) (EDGGSI;\A(?Iigs 8) 2L5|rr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0478 0.0084
40 Normal Voltage 0.0407 0.0167
30 Normal Voltage 0.0203 0.0108
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0191 0.0012
0 Normal Voltage 0.0227 0.0203
110 Normal Voltage 0.0478 0.0275 PASS
-20 Normal Voltage 0.0430 0.0239
-30 Normal Voltage 0.0287 0.0323
20 Maximum Voltage 0.0024 0.0096
20 Normal Voltage 0.0060 0.0000
20 Battery End Point 0.0132 0.0036

Note: Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.35 V
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saronis. FCC RF Test Report

Report No. : FG5D0806-02A

Test Conditions Middle Channel Gs(géfﬂc;o (Echggcl:?:sc)s 8) lenltrzltz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0266 0.0053
40 Normal Voltage 0.0138 0.0170
30 Normal Voltage 0.0191 0.0080
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0144 0.0032
0 Normal Voltage 0.0176 0.0144
-10 Normal Voltage 0.0117 0.0154 PASS
-20 Normal Voltage 0.0112 0.0027
-30 Normal Voltage 0.0101 0.0080
20 Maximum Voltage 0.0234 0.0059
20 Normal Voltage 0.0218 0.0085
20 Battery End Point 0.0128 0.0064
Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG5D0806-02A

Test Conditions Middle Channel Xéﬁﬂ%Mlggliggs\; 2L5|rr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0024
40 Normal Voltage 0.0227
30 Normal Voltage 0.0072
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0132
0 Normal Voltage 0.0108
-10 Normal Voltage 0.0120 PASS
-20 Normal Voltage 0.0072
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0084
20 Normal Voltage 0.0036
20 Battery End Point 0.0108

Note: Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.35 V
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saronis. FCC RF Test Report

Report No. : FG5D0806-02A

Test Conditions Middle Channel zll\?/f/llztl\/llggliggs”) lenltrzltz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0027
40 Normal Voltage 0.0005
30 Normal Voltage 0.0080
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0064
0 Normal Voltage 0.0074
-10 Normal Voltage 0.0080 PASS
-20 Normal Voltage 0.0138
-30 Normal Voltage 0.0069
20 Maximum Voltage 0.0074
20 Normal Voltage 0.0016
20 Battery End Point 0.0032
Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.35V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX: 86-0512-5790-0958

FCC ID : YCNA6020L36

Page Number

1 A28 of A29

Report Issued Date : Feb. 02, 2016

Report Version

: Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.1




saronis. FCC RF Test Report

Report No. : FG5D0806-02A

Test Conditions Middle Channel \(Aé(;ADCMf\zgaKnbc:,IS\)/ lenltrzltz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0012
40 Normal Voltage 0.0012
30 Normal Voltage 0.0075
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0214
0 Normal Voltage 0.0242
-10 Normal Voltage 0.0265 PASS
-20 Normal Voltage 0.0202
-30 Normal Voltage 0.0190
20 Maximum Voltage 0.0075
20 Normal Voltage 0.0046
20 Battery End Point 0.0098
Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.35V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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SPORTON LAE. FCC RF TeSt Report Report No. : FG5D0806-02A

Appendix B. Test Results of Radiated Test

ERP/EIRP
Horizontal Vertical
Channel Mode
ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 29.53 0.8976 17.86 0.0610
GSM850
Middle GSM 29.25 0.8413 17.81 0.0605
Highest 29.10 0.8121 17.75 0.0596
Lowest 22.50 0.1778 11.67 0.0147
GSM850
Middle 22.40 0.1738 11.74 0.0149
EDGE class 8
Highest 22.66 0.1845 12.03 0.0160
Lowest 17.75 0.0595 6.19 0.0042
WCDMA Band V
Middle 17.97 0.0627 6.40 0.0044
RMC 12.2Kbps
Highest 18.31 0.0678 6.72 0.0047
Limit ERP <7W Result PASS
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : B1of B6
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= as. FCC RF Test Report Report No. : FG5D0806-02A
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 27.98 0.6274 28.45 0.6993
GSM1900
Middle GSM 29.27 0.8459 29.60 0.9115
Highest 30.00 0.9990 30.28 1.0669
Lowest 23.42 0.2199 23.70 0.2346
GSM1900
Middle 24.28 0.2680 24.93 0.3112
EDGE class 8
Highest 25.36 0.3438 25.34 0.3423
Lowest 21.29 0.1344 22.03 0.1594
WCDMA Band I
Middle 21.79 0.1509 22.59 0.1814
RMC 12.2Kbps
Highest 22.02 0.1594 22.63 0.1833
Limit EIRP < 2W Result PASS
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 21.91 0.1553 21.31 0.1353
WCDMA Band IV
Middle 22.46 0.1763 21.92 0.1555
RMC 12.2Kbps
Highest 22.67 0.1850 22.08 0.1613
Limit EIRP < 1W Result PASS
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saronis. FCC RF Test Report

Report No. : FG5D0806-02A

Radiated Spurious Emission

GSM850 (GSM)

. Over SPA S.G. TX Cable |TX Antenna .
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1674 -51.75 -13 -38.75 -54.02 -53.64 1.86 5.90 H
2509 -53.24 -13 -40.24 -62.27 -55.58 2.31 6.80 H
Middle 3345 -53.38 -13 -40.38 -66.01 -55.78 2.85 7.40 H
1674 -47.90 -13 -34.90 -51.43 -49.79 1.86 5.90 V
2509 -50.81 -13 -37.81 -61.78 -53.15 2.31 6.80 V
3345 -52.58 -13 -39.58 -66.56 -54.98 2.85 7.40 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
Frequency ERP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)

1672 -55.33 -13 -42.33 -57.51 -57.22 1.86 5.90 H
2509 -53.77 -13 -40.77 -62.80 -56.11 2.31 6.80 H
Middle 3345 -54.24 -13 -41.24 -66.87 -56.64 2.85 7.40 H
1672 -58.50 -13 -45.50 -57.36 -60.39 1.86 5.90 \
2509 -50.61 -13 -37.61 -61.58 -52.95 2.31 6.80 \Y
3345 -51.06 -13 -38.06 -65.04 -53.46 2.85 7.40 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report

Report No. : FG5D0806-02A

GSM1900 (GSM)

. Over SPA S.G. TX Cable |TX Antenna .
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3760 -51.07 -13 -38.07 -65.27 -55.67 3 7.60 H
5640 -47.08 -13 -34.08 -60.87 -53.34 3.84 10.10 H
Middle 7521 -41.22 -13 -28.22 -61.00 -48.72 4.43 11.93 H
3759 -53.54 -13 -40.54 -66.03 -58.14 3 7.60 \%
5640 -47.95 -13 -34.95 -60.36 -54.21 3.84 10.10 \%
7521 -45.76 -13 -32.76 -63.55 -563.26 4.43 11.93 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)

3759 -50.28 -13 -37.28 -64.48 -54.88 3 7.60 H
5640 -47.95 -13 -34.95 -61.74 -54.21 3.84 10.10 H
Middle 7521 -43.52 -13 -30.52 -63.30 -51.02 4.43 11.93 H
3759 -53.49 -13 -40.49 -65.98 -58.09 3 7.60 \Y
5640 -49.31 -13 -36.31 -61.72 -55.57 3.84 10.10 \Y
7521 -46.10 -13 -33.10 -63.89 -53.60 4.43 11.93 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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Report No. : FG5D0806-02A

WCDMA Band V(RMC 12.2Kbps)

. Over SPA S.G. TX Cable |TX Antenna .
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -55.74 -13 -42.74 -57.92 -57.63 1.86 5.90 H
2509 -53.14 -13 -40.14 -62.17 -55.48 2.31 6.80 H
Middle 3345 -52.49 -13 -39.49 -65.12 -54.89 2.85 7.40 H
1672 -59.61 -13 -46.61 -58.47 -61.50 1.86 5.90 \%
2509 -51.29 -13 -38.29 -62.26 -53.63 2.31 6.80 \%
3345 -47.45 -13 -34.45 -61.43 -49.85 2.85 7.40 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II(RMC 12.2Kbps)
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)

3759 -51.31 -13 -38.31 -65.51 -55.91 3 7.60 H
5640 -46.46 -13 -33.46 -60.25 -52.72 3.84 10.10 H
Middle 7521 -44.74 -13 -31.74 -64.52 -52.24 4.43 11.93 H
3759 -53.29 -13 -40.29 -65.78 -57.89 3 7.60 \Y
5640 -48.31 -13 -35.31 -60.72 -54.57 3.84 10.10 \Y
7521 -45.78 -13 -32.78 -63.57 -53.28 4.43 11.93 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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Report No. : FG5D0806-02A

WCDMA Band IV(RMC 12.2Kbps)

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3465 -51.60 -13 -38.60 -65.73 -55.97 3.12 7.49 H

5196 -48.56 -13 -35.56 -61.71 -54.36 3.65 9.45 H
Middle 6930 -46.45 -13 -33.45 -63.31 -53.65 4.15 11.35 H

3465 -53.87 -13 -40.87 -66.69 -58.24 3.12 7.49 \

5196 -47.67 -13 -34.67 -61.68 -53.47 3.65 9.45 V

6930 -46.87 -13 -33.87 -62.12 -54.07 4.15 11.35 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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Appendix D. product equality declaration
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Lenovo Mobile Communication Technology Ltd.
N0.999, Qishan North 2nd Road, Information & Optoelectronics Park, Torch
Hi-tech Industry Development Zone, Xiamen, P.R.China
Tel: 86-10-58866181; Fax: 86-10-56720293

Date: February 2, 2016
Product Equality Declaration

We, Lenovo Mobile Communication Technology Ltd., declare on our sole responsibility
for the product of Lenovo A6020136 as below:

The differences between Lenovo A6020136 and previous as below:
1. Main antenna is different.
2. Charger is different, and the model of charger is C-P35, the output is 5.2V/2.0A.

Except listings above, the others are all the same.

Should you have any questions or comments regarding this matter, please have my
best attention.

Sincerely yours,

Contact Person: (/ W&

COMPANY: Lenovo Mobile Communication Technology Ltd.
Tel: +86-18116117204
E-Mail: liwei26@lenovo.com






